C ONVEYORS

A DURAVANT COMPANY

BestFlex Power

BFP 1.5 and BFP 1.9
Conveyor System
with Accumulation

Operator’s Manual

FMH Conveyors LLC p. 800.327.9209 Part Number 99042
107 Flint Street t. 844.FMH.SERVICE Effective October 2015
Jonesboro, AR 72401 f.870.935.3661 www.fmhconveyors.c

om



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Dear Operator,

We at FMH Conveyors would like to thank you for selecting our BestFlex® power conveyor
system as the solution to your conveying needs.

Your BestFlex® system is supported by a group of factory trained customer service
representatives. They can be reached via our toll free number 1-800-327-9209. Whether
your needs require assistance from the factory or in the field, please do not hesitate to call.
Our team is eager to help.

Thank you once again for purchasing our BestFlex conveyor system. We look forward to
fulfilling your future requirements.

Sincerely,
FMH Conveyors



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Table of Contents

Thank You

Warranty Statement, Service Instructions and Safety Information
General Operation

Accumulation Full Interface Signal

Installation Instructions and Maintenance Schedule

DC Motor Brush Maintenance

Accumulation Troubleshooting Guide
Circuit Component Layout

Leg Mounted Photo-Sensors
Input Zone Layout and Parts List

Middle Zone Layout and Parts List
Last Zone Layout and Parts List

Read-Between-Roller Mounted Photo-Sensors
Input Zone Layout and Parts List

Middle Zone Layout and Parts List
Last Zone Layout and Parts List
Power Supply Connection Diagram
Zone Connection Diagram
Interface Connection Diagram
Receiving Interface Connection Diagram

Recommended Spare Parts List

Addendum A: Order Specific Manuals, Inserts and Drawings (as required)

8-10

11

12-13

14-15

16-17

18-19

20-21

22-23

25

26

27

28

29



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Warranty Statement

Your FMH Conveyor is protected by our premier warranty. F M H Conveyors will replace, free of
charge, parts that are damaged during the course of normal operation due to material or workmanship
defects. This warranty extends for a period of two (2) years on all mechanical components and one (1)
year on all electrical components (measured from the date you took

possession of your conveyor.)

This warranty does not cover damage due to accident, misuse, abuse and negligence. This
warranty does not cover damage due to improper operation or maintenance, connection to
improper voltage supply, or attempted repair/modification by anyone other than an authorized
FMH Conveyors service personnel.

For specific warranty information or assistance, please contact your FMH Conveyors sales
representative at 800-327-9209.

Service Instructions

If your FMH Conveyor needs service or replacement parts, please contact your distributor or
our factory toll free at 800-327-9209.

Safety Information

® Move conveyor only by grasping the handles located on each side at both ends of the
conveyor.

® When expanding or compacting your conveyor, keep hands, clothing and other items clear
of the sidebars.

® Do not exceed the conveyor load capacity, as it may result in possible operator injury or
conveyor damage.

® Avoid wearing excessively loose clothing when working with moving equipment.

® Keep long hair pulled up to prevent it from becoming caught in moving parts.

® Broken or worn parts must be immediately replaced.

® FMH Conveyors must only be serviced by properly trained and qualified technicians.

® Conveyor’s power cord must be connected to a grounded receptacle that is protected by
an over current device rated at no more than 15 amps, unless otherwise specified.

® Never service a conveyor with the power applied. Always disconnect power before servicing
equipment.

® Never operate conveyor with an electrical enclosure open.



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

General Operation

The BestFlex Power Conveyor is a flexible, expandable powered conveyor that operates from a
standard 115VAC grounded outlet. (Unless otherwise noted.)

The accumulation option allows zero pressure accumulation of packages in individual zones
along the conveyor. Packages are detected by photoelectric sensors located at the end of
each zone. When no packages are on the conveyor, all zones will run. The first package
placed on the conveyor will travel to the last zone on the discharge end of the conveyor and
stop when it breaks that zone’s photoeye beam. The remaining zones continue to run. The
next package placed on the conveyor will stop at the next-to-last zone. Packages will continue
to accumulate the length of the conveyor. This allows full utilization of the conveyor without
letting packages become damaged from over crowding or “bunching up” on the conveyor.

When the package in the discharge end zone is removed from the conveyor, all zones will start
and the packages will again “accumulate” toward the discharge end of the conveyor.

The accumulation conveyor comes with photoelectric sensors set in two configurations. Note
that the configuration is determined by the customer at the time of the order.

One configuration is with the photo-eyes mounted on the leg above and outside the conveyor
bed. This configuration is known as Leg Mount Optics.

The second configuration is with the photo-eyes mounted slightly below and in the conveyor
bed, at the leg locations. This configuration is known as Read Between Roller Optics.

Accumulation Full Interface Signal

Two sets of dry contacts, one normally open and one normally closed, are provided to give an
interface signal from the BestFlex conveyor to a host control system. The normally open contacts
will be closed anytime one or more zones of the BestFlexAccumulation conveyor are running. A
terminal block for these contacts is provided on the power supply board located in the larger
enclosure at the end of the conveyor. (Refer to the Power Supply Connection Diagram.) This
terminal block is labeled “Extra Contact”. The individual terminals are labeled “NO” (normally
open), “COM” (common), “NC” (normally closed) and “GRD” (ground). These contacts are rated
up to 10A/250VAC or 10A/30VDC.

CAUTION: Always unplug the 115VAC power cord before working on the unit or opening any
electrical enclosures. Never operate the conveyor with the enclosures open.



1)

2)
3)

4)
5)

FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Installation Instructions

Unpack the BestFlex Power Conveyor and inspect for possible damage that may have
occurred during shipping. Pay particular attention to the wiring to ensure that no wires are
pulled loose or damaged in any way. If you find any damage, contact the factory before
applying power to the conveyor.

Make sure all Start/Stop push-buttons are in the STOP position (there will be one at each end

of the conveyor.)

Roll the unit into position. If applicable, use the connect hooks to attach the Best/Flex to a rigid

conveyor.

Plug the power cord into a 115VAC grounded receptacle.
Release all Start/Stop push-buttons (a single Start/Stop push-button that has the Stop button

depressed will prevent the conveyor from running.) There may be a stand-alone motor

motor controller mounted near the middle of the unit. If this is the case, make sure its switch
isinthe “On” position. All switches must be in the “Start”, “Run”, or “On” postion.

Adjust the speed of the conveyor to suit the application. Adjust the speed by turning the
potentiometer. Depending on the unit configuration, the potentioment will either be located on
the main power enclosure or the motor controller mounted near the middle of the conveyor.
Begin placing packages on the conveyor. They will travel to the last available zone and

stop until packages are removed from the discharge end.

Maintenance Schedule

The BestFlex Power Conveyor is virtually maintenance free. We do recommend that you
regularly inspect the unit to ensure proper operation of mechanical and safety systems.

DAILY:

® Keep the conveyor clean and free of debris, dirt and grease accumulation.

® Periodically lubricate all slotted components with a lightweight lubricant to ensure smooth
and easy operation.

® |Inspect wires and cables for damage. If damage to wires or cables is found, disconnect
the power cord immediately and do not operate unit until proper repair is completed.

® |Inspect belts for wear. Replace excessively worn belts.

® |Inspect sidebar nuts and bolts for looseness or missing parts. Tighten or replace as
needed.

® Make sure reflectors and photoeyes are clean, unobstructed and properly aligned.

® Verify all Start/Stop push-buttons operate properly.



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

DC Motor Brush Maintenance

All motors used to power the conveying surfaces of the BestFlex Powered Conveyors are DC
permanent magnet motors. These motors have a pair of serviceable brushes that wear with use.
Brush life is affected by the speed of the motor, the loads being conveyed, the number of start-stop
cycles and other factors. Therefore, brush life will vary from application to application.

To ensure long motor life, brush inspection should be included in the normal maintenance schedule.
Brushes should be periodically removed, visually inspected and measured.

The brushes are accessed by removing the two caps on the end of the motor opposite of the
gearbox (see photos below). Use a proper fitting flat head screwdriver to avoid damaging the cap.
With the cap removed, the brush may be removed from its holder by pulling on the spring. Visually
inspect the brushes for chips or grooves. The shunt wire should not be frayed or broken. The brush
should be replaced if it measures 0.125 inches or less as shown in Figure 1. Possible armature
damage could result from running the brushes beyond this wear point.

When being installed, the brush should slide freely into the holder. The brass contact connected to
the top of the spring should be installed so its tabs are aligned with the motor shaft (see Photo 2).
One tab should be facing the rear of the motor and the other tab toward the front. The tabs should
go easily into the brush holder. Do not over tighten the plastic cap that holds the brush in place.

L
Unscrew cap to .

remove brush Line tabs up
' as shown
Photo 1: Typical Brush Location Photo 2

Contact Tab

/Shumt Wire

1257 Minimum
1 Length

T

Figure 1



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Accumulation Troubleshooting Guide

To use this guide, find the heading that best fits your conveyor’s condition and check the
numbered items in the order they appear. Itis important to proceed in the order given since it
is assumed at each item that all preceding items under that heading have passed inspection.

CAUTION: Electrical systems should only be serviced by qualified personnel. Refer to
and observe all local codes and OSHA guidelines for LOCKOUT/TAGOUT procedures.
Make sure all power has been disconnected before opening any enclosure. Keep hands
and tools away from electrical circuits when power is applied. 115VAC is present even

when the conveyor is stopped by the STOP switch. The only way to guard against electrical shock is to
unplug the conveyor from its AC power source before servicing.

Diagnostic LEDs

To aid in troubleshooting, there are a number of LEDs mounted on the power supply printed
circuit board (PCB) in the larger enclosure on the first leg of the system and on each accumu-
lation PCB in the smaller enclosures located at each motor. These LEDs are shown on the
system wire connection diagrams and their meanings are listed here.

Power Supply Board LEDs and Neon Lamp:

RED On when STOP button is pushed and RELAY1 is off.

GREEN On when 17VDC is present through the DC fuse.

LARGE AMBER On when the photoeye connected to the power supply is blocked.

SMALL AMBER On when RELAY2 is energized.

NEON LAMP On when RELAY1 is energized and AC power is supplied to the DC
controller.

Accumulation Board LEDs:

RED On when that zone is stopped and stopped signal is sent to adjacent zones.
AMBER On when the photoeye used for forward accumulation is blocked.

GREEN On when the photoeye used for reverse accumulation is blocked.

NO MOTOR RUNS:

1) Check AC power coming into conveyor.

a) Make sure the unit is plugged into a hot 115VAC outlet.

b) Check the circuit breaker mounted in the side of the power supply enclosure. If
button is out an overload has occurred. The fault causing this condition must be
cleared before continuing. Once the fault is corrected, reset the breaker by pushingitin.

c) ForLeg Mounted Optics, if AC power is present, at least one LED on top of each
photo eye will be on since the DC voltage supplying the photoeyes is derived from the
AC power.

d) ACpower can be verified with an appropriate voltage meter across the L1 and E-Stop
terminals on the power supply board.



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Accumulation Troubleshooting Guide (cont.)

2) Check DC control voltage.

a)

b)

Check that the Green LED on the power supply is on. If LED is off and AC voltage is
present, check the % amp and 2 amp fuses on the power supply board. If a fuse is
blown, repair any electrical shorts or overload conditions before continuing. If fuses are
not blown and the Green LED is not on, the power supply board has failed.

If the Green LED is on, check for DC voltage at accumulation zones by blocking a photo-
eye for that zone. (For RBR photoeyes, an LED should light indicating the PE is blocked.
For Leg-mounted optics, blocking the photoeye should cause the combination of illumin-
ated LEDs should change indicating the optic is blocked.) The Amber LED on the accum-
ulation board should be lit when that zone’s photoeye is blocked. If this LED is not on,
make sure all communication cables are plugged in. Check the communication cable
between power supply board and first zone accumulation board.

3) Check for AC power coming into the DC motor controller.

a)

b)
c)
d)

The neon lamp on the power supply board should be on whenever AC power is
supplied to the DC controller. If this lamp is off and the Red LED on the power supply
board is also off, check the 15 amp fuse on the power supply board that powers the DC
controller. If this fuse is good, the relay on the power supply board has failed.

If the Red LED is on, check to be sure all STOP pushbuttons have been released.

Check the AC fuse on the DC motor controller.

AC power can be verified with a volt meter at the DC controller.

4) Check for DC power on the output side of the DC motor controller.

a)

b)

d)

If the unit has a DC Motor Contoller mounted near the center of the unit, make sure the
forward/reverse switch is not in the middle position and make sure the speed control is
not turned down to “zero.”

Check the DC fuse on the DC controller. (This is the ceramic fuse.) Either remove the fuse
for continuity or check for voltage between the output side of the fuse and ground. This
value should be approximately 90VDC.

If the fuse is blown, the cause could be either a shorted motor cord or a motor drawing
excessive current.

If the DC fuse is good, the plug-in resistor is in place, and no DC voltage is present at the
output of the DC motor controller, the controller has failed.



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Accumulation Troubleshooting Guide (cont.)

ONE OR MORE ZONES WILL NOT RUN:

1) Ifit’s an end zone, check the zone’s photoeye for alignment and proper functioning.

a) For Leg-mounted Optics, the photoeye’s Green LED will be on if its beam is blocked or
the eye is not aligned with reflector. If the Green LED does not come on when the beam is
broken, the photoeye is defective. For RBR Optics, an LED on the optic should be lit
when the optic is blocked; if this is not the case, the RBR optic may be defective.

2) Check accumulation board for control voltage.

a) Observe photoeye’s LEDs (leg-mounted optics only). They are powered from the
accumulation’s control voltage. If none are on, the photoeye may not have power. Control
voltage is supplied to each accumulation board by the communication cable connected to
the PREVIOUS modular connector. Check cable for broken wires or defective connectors.

b) Block that zone’s photoeye. The Amber LED on the accumulation board should come
on when the photoeye’s beam is broken.

3) Check for DC voltage at the motor cable’s connector on the accumulation board.

a) Ifnovoltageis present, check the fuse on the accumulation board. If the fuse is blown,
check for shorts in the motor cable and in the motor and then replace the fuse.

b) If novoltageis present and the fuse is not blown indicating a short or overload, the
accumulation board is bad.

c) Ifvoltageis present at the motor cable’s connector, the motor or its cable is defective.

ONE PHOTOEYE STOPS TWO OR MORE ZONES:

1) Check alignment of photoeyes in zones that stop when the next zone’s photoeye is
blocked.

a) With Leg-mounted optics, if a zone’s photoeye is not properly aligned with its reflector
and the next zone’s eye is blocked, both zones will operate as one. The Green LED on the
top of the photoeye should only be lit when the photoeye is blocked. It will not be on when
the photoeye is properly lined up with its reflector. When a photo eye’s beam is not being
reflected back to the photoeye the accumulation board’s Amber LED will be lit. If the optics
are properly aligned and one photoeye stop its zone as well as the previous zone then the
accumulation board in the previous zone is probably defective.

b) With RBR Optics, if a zone’s photoeyes are controlling there own zone plus the previous
zone, check the optics in the previous zone to make sure one or more optics are not
picking up a false signal. If no false signals are being detected, the accumulation board of
the previous zone is probably defective

ZONE WILL NOT SHUT OFF WHEN PHOTOEYE IS BLOCKED AND NEXT ZONE IS OFF:

1) Check photoeye for proper function.
a) Make sure the accumulation’s Amber LED is on when the photoeye is blocked. If it
does not come on, check the connections from the photoeye cable at the board’s
connector. The photoeye could also be defective.



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

t Component Layout

ircui

C

1NOAYT ININOJNOD  LINDHIO
NOILY TNNNOOY 3dNSS3dd 0437

TANIWNITZLAA T TITIM SANOZ NOWWOD/ ATAAIN A0 JAGWAN HHL ‘HLON %

HOXAANOD HHL A0 HILONAT HHL Xd

(05006—1) Q¥¥08 LINDYIO 3YNSOTONI

(6v006~1)
0dv08 NOILYINWNOIY

dH 8/1
d40LON 00

(6v006-1)
QavO8 NOLLYINWNIOY

(59006—1) 11X vIQ/BONM
(99006~1) 8% 10d 033dS/M Q¥v08 TOHINOD 00

(1—=££0G1) ¥3mMod 0a
¢/vL 0400 0313

(6v006-1)
0dv08 NOILYINWNIOV

(8Z6008) A1ddNS H3IMOd IUNSOTONI

TION3 AddNS ¥3MOd NI
Q3LNNOW ¥3xV3¥E LINDHID

(££00008) HOLIMS dOLS/14vIS —

(69006-1)
FNSOTONT

B

il

J

1

=2l 2

(z1006-1)
Quvo8 moimﬁ<
3180 3A3-OHd
= 3A3-0LOHd \
(Lgast) €/91 "0313 @d00

318¥0 IAI-OHd \
3A3-0LOHd \\

3A3-0LOHd \\

3YNSOTONIT NI INNOW
Y3LINOINILOL

3¥NSOTONI

(85006~1) 1102 8/9Z TO¥INOD ‘I18Y0

JUNSOTONT ATddNS ¥3MOd NI INNOW
d3Mv3IEg LINJYIO

(60161)
dNS ¥3Mod

ANOZ aANHI/LSVT

ANOZ NOWWOD/ ATAAIN
3}

ANOZ LSHIA/LNINI

11



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

ion

Leg Mount Accumulati

Input Zone Layout

3INOZ 1X3N OL Quv0og 1INJYI0 WO¥4 SID3INNOD
(L—=/$0S1) ¢/¥1 ¥3MOd 00 378v0D 0313

c

2 ALD (BL2ID 2€-8# "LNN

2 ALD (G-0EG0I> TX2E-8# "MIAIS

(FE0ST> 3T04-€ ‘dIdLS TYNIWGIL

¥ ALO (3G006-1> davOd LINDHID> 4400NVLS Eu
(EYS2D “ADS2 dWY ¥/1-1 ‘3SN4

(GEY006-10 WNIDV ddvO0d LINJAID

(0S006-1> 48 oID FJNSOTTON3

2 ALY TITD TAN 02-%/T1 "LNNXOJOT

2 ALD (51001 #/€-1 X 02-%/1 ‘M3IATS

8 ALlD (E-0E£G0I> 8/EX2E-8# "MIJIS

¥ ALD (69006-1> ddd LINJAID 440-0NVLS
AINVIHE LINTHID

(33006-1> X QdvOd T04LNOD 20

(60IST> AT1ddNS d3MO4 ToavOd LINJAID
(82600€> 3ANSOTINT

ad00 d3IMod

3INOZ 1IX3N OL Qdvog LINOYI0 NO¥4 SLOINNOD \
(55006—1) 100 8-9Z TOYINOD I1gv0

(£2006—1) ¥0O103143 ,
(56061) 319v0 4/0
(810v0) a¥vN9
(960G1) JAI—0OLOHd

ASSY d3d ¥ CALO
2) CINW ¥37d1 188

HLIONFT

W

(L20S1) 0S €/91 Q¥0O 0313

+22000%) HOLIMS dOLS/I8VIS "1My9
(£/0000%) HOLIMS JOLS/1HVIS

Z Ao (OL1LLL) NOTAN 0Z—%/1

1NN X001

¢ A0 (0000l) 8/G X 0Z—%/L SOHJ M3IHOS

ASSY ¥3d ¥ CALD
(ve£s0l) 2/1 X 0Z—%/1 OHH ‘1108

(4¥z0L) “¥40QVE ‘dH 8/ HOLOW
(£00£00) ‘1538 ‘dH B/ HOLOW

'ASSY d3d ¥ "ALO

&%)
(£0061) A3T1Nd ¥370I (0SHL1) “IAN 9L—8/¢ LAN X007
(zso01) .2 X 91-8/¢ SOHH

(1—80490) ASSY d37d1 313T4N0OD
"ASSVY 9310l — Iv13d

(50%709) "INW JOLON ‘30vd8

'ASSY JOLOW — TTIVL3d

(LLLLl) 81=91/S INN X207
(00901) 9G¢" X 8/¢ 1108 'HS

(90061) ‘HOLOW ¥OAIVE ‘AJTINd 3JAINA
(016610) “JOLION 1S39 ‘AIFTINd 3AINA

f

YOLON ¥3d L "ALO (0S00
ad4vog 1INoYI0 34NSOTON

(¥0596) "INW HOLONW

4

(oLLLL) 0Z—=%/1 1NN
(00001) 8/S X 0Z—v/1

12



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Input Zone Parts List: Leg Mount Accumulation

1-90049 1 Circuit Board, 2-WayAccum. 11111 As Required Uocknut, Nylon,5/16
15109 1 CircuitBoard, Power Supply 12185 As Required Ypacer,3/4 0D x13/32 1D x0.20
1-90056 4 Stand off, Plastic 12187 As Required Washer, Nylon, 1" OD
1-90069 4 Spacer, 1/4 HEXx3/4 LG 60081-PR As Required Ueg MountBracket, 5" or
15037-1 6 Ft. Electrical Cord, 14/3 SJ 300V 60379-PR As Required Ueg MountBracket, 4" or
1-90055 1 Cable Control 26/8 60375 As Required Ueg MountBracket, 3-1/2" or
1-90050 1 Enclosure Assembly, Circuit Board 60295-PR As Required Ueg Mount Bracket, 3"
300928 1 Enclosure, Power Supply 60463-5 As Required Holler Mount Bracket, 5" or
1-90066 1 Control Board with Speed POT 60463-4 As Required Holler Mount Bracket, 4" or
1-90065 1 Knob/Dial Kit, KB Control 60463-35 As Required Holler Mount Bracket, 3-1/2" or
1-90067 1 Circuit Breaker, 15 Amp Service or 60463-3 As Required Holler Mount Bracket, 3"
1-90076 1 Circuit Breaker, 20 Amp Service or 50098-77 As Required Holler 1.5 xZZ* (SEE NOTE BELOW) or
1-90068 1 Circuit Breaker, 30 Amp Service 50099-77 As Required Holler 1.9 xZz* (SEE NOTE BELOW)
10530-2 4 RHMS #10-24 x3/4 95037-72Z As Required Axle 12mm x2ZZ* Length,5/16 THD
11999 4 Washer, Flat, 3/16" 10024 As Required Ycrew, HHC 5/16-18 x1/2
12120 4 Washer, Lock, 3/16" 007003 1 Motor, 180V, DC 1/8 HP (0-120 FPM) or
11279-1 4 Nut, HEX#10-32 007003 1 Motor, 90V, DC 1/8 HP (0-200 FPM)
15096 1 Photo-Eye Sensor AB NPN 96504 1 Bracket Motor Mount
15095 1 Cable Q/D Brad Harrison 60405 4 Brace Motor Mount
1-90027 2 Reflector 10000 2 Screw, HHC 1/4-20 x5/8
04018 2 Photo-Eye Mount Bracket with Guard 11110 2 Locknut, 1/4-20 Nylon
60900 2 Photo-Eye Mount Bracket AB 10052 6 Screw, HHC 3/8-16 x2
1-90019 3 Strain Relief,.250 Cable 11130 6 Locknut, 3/8-16 Nylon
12000 4 Washer, Flat, 1/4" 019910 1 Pulley, Drive, Double Groove
11110 6 Locknut, Nylon, 1/4" 19007 As Required Hulley, Idler, Double Groove
3000073 1 Start/Stop Motor Control 60406 As Required Ifller Mount Bracket
15037 3 Ft. Electrical Cord, 16/3 12466 2 Drive Belt
15019 1 Plug/Cord M12/3 300V3'or 12467 As Required Ifller Belt
15024-30 1 Male Power Plug, 30 Amp plus 1-90049-S 1 Accumulation Schem atic
15037-7 3 Ft. Electrical Cord, 10/3 (30-AMP UNIT) 10015 2 Screw, HHC 1/4-20 x1-3/4"
1-90070 1 Strain Relief, 7P2 10534 4 Bolt, HHC 1/4-20 x1/2"
1-90071 3 Strain Relief, #MP30-1 15025 25 Cable Tie, 3/8L,3/16W
1-90072 2 Strain Relief, MP4K1 15030-3 8 Screw, #8-32X3/8 RHM
15012-1 3 Strain Relief, 16/3 Wire 15045-15 1 Fuse, 15 Amp, 250V Ceramic
15015 7 Terminal Fork #10, Stud 16-14GAB 15097 4 1/2" Cable Clamp Hanger
60492 As Required |Sidebar, BFP15 or 15098 8 Nylon Axle Clamp
60507 As Required |Sidebar, BFP19 15109-S 1 Power SupplySchematic
10600 As Required |Sidebar Bolt, 3/8 x3/8,5/16 THD 60440 1 Strap, Enclosure Support
10620 As Required |Sidebar Bolt,3/8 x0.70,5/16 THD 15030-5 2 Screw, #8-32 X1
10624 As Required |Sidebar Bolt,3/8 x1.10,5/16 THD 11279 2 Nut, #8-32
15094 1 Terminal Strip, 3-Pole

Note: ZZ is determined by the unit width and will either be 18, 24, or 30. So, for a BFP1.5 conveyor with that is 24-inches
wide, your roller number will be 50098-24 and your axle number will be 95037-24.

13



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

ion

: Leg Mount Accumulati

Middle Zone Layout

2 ALD 6LeSID 2E-8# LNN

2 ALD (G-0EGO0I> IX2E-8# 'M3AIS

(P60ST 370d-€ dIdLS TUNINI3L

¥ ALD (9S006-1> ddvOd LINJAID> 4400NVLS
€ySeh ‘A0SS dWv v/1-1 ‘3SN4

(6¥006-1> WNIJY ddvOd 1INJAID

(0S006-1> ddd IO 3IANSOTINI

‘INOZ LX3N OL 3INOZ SNOIAdd WO¥4 SLOINNOD
[ (1=££0S1) €/%1 ¥3MOd 24 31av0 0313

I "INOZ SIHL 40 Qygv0g 1INJdI0 0L ayvog
\FDGW:Q SNOIAIdd WOH4 318Y0 T10HLNOO
=]

(£0081) A37INd ¥370) (0£111) AN 91-8/¢ LAN %001

I

HIONd T =
‘INOZ 1X3N 3HL 40 Q¥vog 1INJ¥I0 3HL OL 3NOZ
SIHL 40 Q¥v0g LINOHID WOM4 SLO3INNOO
(GG006—1) 1100 8-9Z T0YINOO 318v0
(£Z006—1) ¥0LD3T43d .
Z 'ALD (0L 1L) NOTAN 0Z—%/1 LNN X007
(G60G1) 318v0 Q/0 Z A0 (00001) 8/S X 0Z—%/L SOH4 MIYOS
(810%0) QYN ASSY ¥3d b ALD HOLON Wmm ﬁu ALD Smooom\:
(960G1) 3AI—0LOHd (+£501) 2/ X 0¢—+/1 OHH 1708 Q4VOH LINJHID 34NSOTING
(L¥Z0L) HOLOW HOQTvE ‘dH 8/L dOLOW (#¥0596) "IN HOLOWN "Ixdg
(£00£00) HOLOW 1S39 ‘dH 8/1 HOLOW
'ASSY ¥3d ¥ “ALD ASSY ¥3d ¥ ALD
(90709) "IN 33101 "1438 h (50709) “INA JOLOA 'I0ovaE T 17 T
f@& i — Rt 1
ASSY JOLON — TIvl3dd

2G001) .Z X 91—8/¢ SOHH (LLELE) 8L—=91/S 1NN X001
( g -8/ (00901) 9G¢" X 8/¢ 1109 'HS
(90061) “HOLOW d¥0Qva ‘A3T1INd 3AIMA

(1-80£90) ASSV 83101 3131dNOD (016610) "YOLOW 1S38 ‘A3TINd AN

'ASSY d371d1 — Tivi3d

(OKLEL) 0Z—=%/1 1NN X001
(0000L) 8/S X 0Z—+/L SOHH

14



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Middle Zone Parts List: Leg Mount Accumulation

1-90049 1 Circuit Board, 2-WayAccum. 15094 1 Terminal Strip, 3-Pole
1-90056 4 Stand off, Plastic 60463-5 As Required |Roller Mount Bracket, 5" or
15037-1 6 Ft. Electrical Cord, 14/3 SJ 300V 60463-4 As Required |Roller Mount Bracket, 4" or
1-90055 1 Cable Control 26/8 60463-35 As Required [Roller Mount Bracket, 3-1/2" or
1-90050 1 Enclosure Assembly, Circuit Board 60463-3 As Required |Roller Mount Bracket, 3"
1-90081 1 Enclosure Cover 50098-2Z As Required |Roller 1.5 xZZ* (SEE NOTE BELOW) or
1-90152 1 Thumb Screw, #8-32 50099-77 As Required |Roller 1.9 xZZ* (SEE NOTE BELOW)
1-90153 1 Nut, U-Clip, #8-32 95037-2Z As Required |Axle 12mm xZZ* Length,5/16 THD
15096 1 Photo-Eye Sensor AB NPN 10024 As Required [Screw, HHC 5/16-18 x1/2
15095 1 Cable Q/D Brad Harrison 007003 1 Motor, 180V, DC 1/8 HP (0-120 FPM) or
1-90027 2 Reflector 007003 1 Motor, 90V, DC 1/8 HP (0-200 FPM)
04018 2 Photo-Eye Mount Bracket with Guard 96504 1 Bracket Motor Mount
60900 2 Photo-Eye Mount Bracket AB 60405 4 Brace Motor Mount
12000 2 Washer, Flat, 1/4" 10000 2 Screw, HHC 1/4-20 x5/8
11110 2 Locknut, Nylon, 1/4" 11110 2 Locknut, 1/4-20 Nylon
1-90070 1 Strain Relief, 7P2 10052 6 Screw, HHC 3/8-16 x2
1-90071 3 Strain Relief, #MP30-1 11130 6 Locknut, 3/8-16 Nylon
1-90072 2 Strain Relief, MP4K1 019910 1 Pulley, Drive, Double Groove
15012-1 3 Strain Relief, 16/3 Wire 19007 As Required |Pulley, Idler, Double Groove
15015 7 Terminal Fork #10, Stud 16-14GAB 60406 As Required |ldler Mount Bracket
60492 As Required |Sidebar, BFP15 or 12466 2 Drive Belt
60507 As Required |Sidebar, BFP19 12467 As Required |[Idler Belt
10600 As Required |Sidebar Bolt, 3/8 x3/8,5/16 THD 1-90049-S 1 Accumulation Schematic
10620 As Required |Sidebar Bolt, 3/8 x0.70,5/16 THD 10015 2 Screw, HHC 1/4-20 x1-3/4"
10624 As Required |[Sidebar Bolt, 3/8 x1.10,5/16 THD 10534 4 Bolt, HHC 1/4-20x1/2"
11111 As Required |Locknut, Nylon,5/16 15025 25 Cable Tie, 3/8L,3/16W
12185 As Required |Spacer,3/4 0D x13/32 1D x0.20 15030-3 8 Screw, #8-32X3/8 RHM
12187 As Required |Washer, Nylon, 1" OD 15097 4 1/2" Cable Clamp Hanger
60081-PR As Required |Leg MountBracket, 5" or 15098 8 Nylon Axle Clam p
60379-PR As Required |Leg MountBracket, 4" or 15030-5 2 Screw, #8-32 X1
60375 As Required |Leg Mount Bracket, 3-1/2" or 11279 2 Nut, #8-32
60295-PR As Required |Leg Mount Bracket, 3"

Note: ZZ is determined by the unit width and will either be 18, 24, or 30. So, for a BFP1.5 conveyor with that is 24-inches
wide, your roller number will be 50098-24 and your axle number will be 95037-24.

15



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

ion

Leg Mount Accumulati

Last Zone Layout

(55006—1) 1100 8/9Z 318v0 TOYINOD

¥ ALO (9S006—1) "0¥g LINJYIO 440—ANVIS
(Z1006—1) 3OVIYILINI OOV Q¥vO8 LINDYID
(65006—1) 3IJNSOTONI

2 AlD BL211> 2€-8# "LNN

2 ALlD (G-0EG0T> IX2E-8# "MIAIS

(FE0STY 30d-€ dI&LS TYNIWIIL

¥ ALD (3G006-1> davOd LINJAID> 4400NVLS
EYG2 ‘A0S2 dWv v/1-1 ‘3SN4

GY006-1> WN3JV TdvOd LINJAID

(QG006-1> d9 oID FANSOTTINI

(££051) 0S £/91L d¥00 03713

ANOZ SIHL 3HL NI advod
1IN0¥10 0L 3NOZ SNOIAFYd W04 SLOINNOD
(1—=££0G1) ¢/%1 ¥3IMOd OQ 318v0 0313

“LINOYID 3IHL J13TdN00 OL INOZ SNOIAIAd
= JHL ANO¥4 378v0 3IHL 3sSn ‘INOZ 1SVl NI LNO
T Q37¥O 1ON SI (GS006—1) 31GvD TO¥INOD

HLONFT

30IS 31SOddO NO INNOW
(¥22000%) HOLMS dOLIS/18VIS "1X48
(££0000¢) HOLIMS d01S/18V1S

(£2006—1) ¥0103143
(s6061) 378v0 0/0
(810¥0) a¥vNo
(960S1) 3AI—OLOHd ($£501) Z/1 X 0Z—+%/L OHH ‘1108 Qyvo8 LINOYIS 3NSOTON

(L¥20/) YOLOW ¥OAIvE ‘dH 8/L YOLON .
(£00£00) ‘MOLOW 1538 ‘dH 8/ HOLOW (v0596) "IN HOLOW
ASSY ¥3d ¥ ALD ‘ASSY ¥3d ¥ ALD

Z ALD (0L L) NOTAN 0z—%/L LNN X007
¢ ALO (00001) 8/S X 0T—+/I SOH4 M3YOS HOLOM ¥3d | ALD (0S00
ASSY ¥3d v ALD
NN H3T01 1188 2 (S0709) "LNA JOLOW ‘30vd8 F 1
| —

MR

Xey ‘ ,
/ ASSVY JO1ON — TIvl3d
£00B1) A37INd ¥370I (0SLLL) IAN 91—8/¢ 1NN X001 (Lii1) 81-91/8 10N %001 —
(¢s001) .z x 91-8/¢ SOHH (00901) 95¢ X 8/¢ 1109 "HS
Aﬁ\MDN@OV ASSY d37d1 LT TdNOD Awoomc ‘YOLOA H0aTvEa ‘A3TINd 3AINA Aoﬁﬁﬁ; ON\‘V\ﬁ 1NN A

ASSVY d371d1 — 1Iv13d (018610) 'MOLON 1S39 ‘AFTINd 3AINA (ooo01) 8/ X 0z—%/1

16



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Last Zone Parts List: Leg Mount Accumulation

1-90049 1 Circuit Board, 2-WayAccum. 60081-PR As Required |Leg MountBracket, 5" or
1-90012 1 Interface Board 60379-PR As Required |Leg Mount Bracket, 4" or
1-90069 4 Spacer, 1/4 HEXx3/4 Leg 60375 As Required |Leg Mount Bracket,3-1/2" or
15037-1 6 Ft. Electrical Cord, 14/3 SJ 300V 60295-PR As Required Leg Mount Bracket, 3"
1-90055 1 Cable Control 26/8 60463-5 As Required |Roller MountBracket, 5" or
1-90059 1 Enclosure 60463-4 As Required |Roller MountBracket, 4" or
1-90056 4 Stand off, Plastic 60463-35 As Required Roller Mount Bracket, 3-1/2" or
1-90050 1 Enclosure Assembly, Circuit Board 60463-3 As Required Roller Mount Bracket, 3"
15096 1 Photo-Eye Sensor AB NPN 50098-2z As Required |Roller 1.5 xZZ* (SEE NOTE BELOW) or
15095 1 Cable Q/D Brad Harrison 50099-2z As Required |Roller 1.9 xZZ* (SEE NOTE BELOW)
1-90027 1 Reflector 95037-2Z As Required |Axle 12mm xZZ* Length,5/16 THD
04018 2 Photo-Eye Mount Bracket with Guard 10024 As Required |Screw, HHC 5/16-18 x1/2
60900 2 Photo-Eye Mount Bracket AB 007003 1 Motor, 180V, DC 1/8 HP (0-120 FPM) or
1-90019 3 Strain Relief, .250 Cable 007003 1 Motor, 90V, DC 1/8 HP (0-200 FPM)
12000 4 Washer, Flat, 1/4" 96504 1 Bracket Motor Mount
11110 6 Locknut, Nylon, 1/4" 60405 4 Brace Motor Mount
3000073 1 Start/Stop Motor Control 10000 2 Screw, HHC 1/4-20 x5/8
15037 3 Ft. Electrical Cord, 16/3 SO 11110 2 Locknut, 1/4-20 Nylon
1-90070 1 Strain Relief, 7P2 10052 6 Screw, HHC 3/8-16 x2
1-90071 3 Strain Relief, #MP30-1 11130 6 Locknut, 3/8-16 Nylon
1-90072 2 Strain Relief, MP4K1 019910 1 Pulley, Drive, Double Groove
15012-1 3 Strain Relief, 16/3 Wire 19007 As Required Pulley, Idler, Double Groove
15015 7 Terminal Fork #10, Stud 16-14GAB 60406 As Required |ldler Mount Bracket
60492 As Required [Sidebar, BFP15 or 12466 2 Drive Belt
60507 As Required [Sidebar, BFP19 12467 As Required |ldler Belt
10600 As Required [SidebarBolt,3/8 x3/8,5/16 THD 1-90049-S 1 Accumulation Schematic
10620 As Required [SidebarBolt, 3/8 x0.70,5/16 THD 10015 2 Screw, HHC 1/4-20 x1-3/4"
10624 As Required |Sidebar Bolt,3/8 x1.10,5/16 THD 10534 4 Bolt, HHC 1/4-20 x1/2"
11111 As Required [Locknut, Nylon,5/16 15025 25 Cable Tie, 3/8L,3/16W
12185 As Required Spacer,3/4 0D x13/32 1D x0.20 15030-3 8 Screw, #8-32X3/8 RHM
12187 As Required [Washer, Nylon,1" OD 15097 4 1/2" Cable Clamp Hanger
15094 1 Terminal Strip, 3-Pole 15098 8 Nylon Axle Clamp
15030-5 2 Screw, #8-32 X1
11279 2 Nut, #8-32

Note: ZZ is determined by the unit width and will either be 18, 24, or 30. So, for a BFP1.5 conveyor with that is 24-inches
wide, your roller number will be 50098-24 and your axle number will be 95037-24.

17



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

ion

INOZ IX3IN 0L Q¥v0g 1INDYID WOY4 SLOINNOD
(1-£20S1) €/¥1 ¥3MO4 0a 318v0 0313

¢

2 ALD EL2TD 2e-8# “LNN
2 ALD (G-0ES0> IX2E-8# "MIJIS
(760ST) I0d-€ dILS TYNIWIIL ﬁT
¥ ALO (9S006-1> QovOd L1INJAID> 4400NVLS
€EYSeh ‘A0Se dWv v/1-1 ‘3SN4
6Y006-1> WNJJV TdvOd LINJAID
Smoom\CQmmmB mmjwmqozm[/

2 ALD COTID TAN 02-%/1 “LNNX307

2 ALD (GI00D> ¥/E€-1 X 02-¥/1 ‘M3J0S

8 ALD (E-0ES0D 8/EX2E-8# ‘MIJIS

¥ ALO (69006-1> Qo€ L1INJHID 440-0NVLS
dIANVIHE LINDAID

(99006-1> X JdvOd T0dLNOD Ja

(601G AT1ddNS d3MO4 dov0d LIN3dI3
(82600€> JANSOTINIG

|

INOZ LX3IN OL Q¥v0d 1LINJYI0 NO¥4 SLOINNOD \«
(55006—1) 10D 8—9Z T0YINOO 3180 {

T ALD (2-20709> Hy ‘3d “LXg LNW AL
T ALD (d-20109> HT ‘3d “LAdd LNW AVdL
2 ALD (01S96> LIMdd LINW 937 135440

AVl 3A30L0H
€ ALD (J0700E> 3IA3-0L0Hd

Read-Between-Roller Accumulat

MIINA TIV130 401

HIONT

ﬁ

d400 ¥3IMOd

(££0S1) 0S ¢/91 Q40O 03713

#NNOOOQ HOLIMS dOLS/18VIS "1Xy8
£/0000%) HOLIMS dOLS/1dYIS

Z AL (OLLLL) NOTAN 0Z—+/1 LNN X201

ASSY d¥3d v "ALD

ASSY ¥3d v "ALO

ASSY ¥3d v CALD
3709) INW Y3700 Fxmm_\
N

(£0061) AFTINd ¥37QI (0ShLL) TIAN 91—8/¢ LNN X001

(25001) ,Z X 91-8/¢ SOHH

(10—80£490) ASSY 83701 JLITINOO
ASSV 93101 — 1v13d

Input Zone Layout

Z ALO (0000L) 8/S X 0Z—%/L SOHJ M3NOS

(+£501) /L X 0Z-%/L OHH 1108
(L¥20L) "JOLOW HOQWE ‘dH 8/l MOLOW
(£00£00) “HOLOW 1S3d9 ‘dH 8/1 HOLOW

(S0709) "INA JOLOW ‘3IOvdg

JOLOW ¥3d L "ALD (0SOOE
dygvog 1INJdI0 34NSOTONI

(¥0596) "INN MOLOW

‘ASSY JOLON — TIvL3dd 7_
(LLLEE) 81=91/G 1NN X007
(00901) 9G¢" X 8/¢ 1108 "HS
(90061) ‘YOLON HOQTVE ‘AFTINd 3IAHA
(016610) “YOLON 1S38 ‘A3TINd 3AINA

(OLLLL) 0Z—=%/1L LNN MC
(00001) 8/G X 0C—+/1

18



Input Zone Parts List:

FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Read-Between-Roller Accumulation

1-90049 1 Circuit Board, 2-Way Accum. 15094 1 Terminal Strip, 3-Pole
15109 1 Circuit Board, Power Supply 11111 As Required LUocknut, Nylon, 5/16
1-90056 4 Stand off, Plastic 12185 As Required Ypacer, 3/4 OD x13/32 1D x0.20
1-90069 4 Spacer, 1/4 HEXx3/4 LG 12187 As Required Washer, Nylon, 1" OD
15037-1 6 Ft. Electrical Cord, 14/3 SJ 300V 60081-PR As Required Ueg Mount Bracket, 5" or
1-90055 1 Cable Control 26/8 60379-PR As Required Ueg Mount Bracket, 4" or
1-90050 1 Enclosure Assembly, Circuit Board 60375 As Required LUeg Mount Bracket, 3-1/2" or
300928 1 Enclosure, Power Supply 60295-PR As Required Ueg Mount Bracket, 3"
1-90066 1 Control Board with Speed POT 60463-5 As Required Holler Mount Bracket, 5" or
1-90065 1 Knob/Dial Kit, KB Control 60463-4 As Required Holler Mount Bracket, 4" or
1-90067 1 Circuit Breaker, 15 Amp Service or 60463-35 As Required Holler Mount Bracket, 3-1/2" or
1-90076 1 Circuit Breaker, 20 Amp Service or 60463-3 As Required Holler Mount Bracket, 3"
1-90068 1 Circuit Breaker, 30 Amp Service 50098-72Z As Required |Roller 1.5 xZZ* (SEE NOTE BELOW) or
10530-2 4 RHMS #10-24 x3/4 50099-72Z As Required |Roller 1.9 xZZ* (SEE NOTE BELOW)
11999 4 Washer, Flat, 3/16" 95037-72Z As Required Axle 12mm xZZ* Length,5/16 THD
12120 4 Washer, Lock, 3/16" 10024 As Required Ycrew, HHC 5/16-18 x1/2
11279-1 4 Nut, HEX#10-32 007003 1 Motor, 180V, DC 1/8 HP (0-120 FPM) or
300101 3 Photo-Eye Sensor Diffuse 007003 1 Motor, 90V, DC 1/8 HP (0-200 FPM)
60102-1 1 Tray Mount Bracket, PE, LH 96504 1 Bracket Motor Mount
60102-2 1 Tray Mount Bracket, PE, RH 60405 4 Brace Motor Mount
96510 2 Offset Leg Mount Bracket 10000 2 Screw, HHC 1/4-20 x5/8
60101-18 1 Photo-Eye Mount Tray, 18" or 11110 2 Locknut, 1/4-20 Nylon
60101 1 Photo-Eye Mount Tray, 24" or 10052 6 Screw, HHC 3/8-16 x2
60101-30 1 Photo-Eye Mount Tray, 30" 11130 6 Locknut, 3/8-16 Nylon
1-90019 3 Strain Relief,.250 Cable 019910 1 Pulley, Drive, Double Groove
12000 4 Washer, Flat, 1/4" 19007 As Required Hulley, Idler, Double Groove
11110 6 Locknut, Nylon, 1/4" 60406 As Required I¢ller Mount Bracket
3000073 1 Start/Stop Motor Control 12466 2 Drive Belt
15037 3 Ft. Electrical Cord, 16/2 SO 12467 As Required Igller Belt
15019 1 Plug/Cord M12/3 300V 3'or 1-90049-S 1 Accumulation Schem atic
15024-30 1 Male Power Plug, 30 Amp plus 10015 2 Screw, HHC 1/4-20 x 1-3/4"
15037-7 3 Ft. Electrical Cord, 10/3 (30-AMP Only) 10534 4 Bolt, HHC 1/4-20 x1/2"
1-90070 1 Strain Relief, 7P2 15025 25 Cable Tie, 3/8L,3/16W
1-90071 3 Strain Relief, #MP30-1 15030-3 8 Screw, #8-32X3/8 RHM
1-90072 2 Strain Relief, MP4K1 15045-15 1 Fuse, 15 Amp, 250V Ceramic
15012-1 3 Strain Relief, 16/3 Wire 15097 4 1/2" Cable Clamp Hanger
15015 7 Terminal Fork #10, Stud 16-14GAB 15098 8 Nylon Axle Clamp
60492 As Required Sidebar, BFP15 or 15109-S 1 Power Supply Schematic
60507 As Required Sidebar, BFP19 60440 1 Strap, Enclosure Support
10600 As Required Sidebar Bolt, 3/8 x3/8,5/16 THD 15030-5 2 Screw, #8-32 X1
10620 As Required Yidebar Bolt, 3/8 x0.70, 5/16 THD 11279 2 Nut, #8-32
10624 As Required Sidebar Bolt,3/8 x1.10, 5/16 THD

Note: ZZ is determined by the unit width and will either be 18, 24, or 30. So, for a BFP1.5 conveyor with that is 24-inches
wide, your roller number will be 50098-24 and your axle number will be 95037-24.

19



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

on

"IANOZ LX3N 3JHL 40 ddv0o8 LINJYI0 3HL 0L 3INOZ
SIHL 40 Qydv0g 1INOHID ANOY4 SLO3INNOD
(GS006—1) 1100 8—9¢ T0YINOD 3718v0

&

2 ALD (6L21D> 2€-8# ‘LNN

2 ALD (G-0EG0T> IX2E-8# ‘MINIS

(F60ST> IT0d-€ dI¥LS TYNIWSIL

¥ ALD (9G006-1> da¥YOd 1INJAI3> 4400NVLS
(EYS2 "A0S2 dWV ¥#/1-T "3SN4

(E¥006-1> WNIJV dovOd LINJHID

(0G006-1> Td9 oID JFANSOTION3

‘INOZ 1X3N OL 3INOZ SNOIATYd WO¥4 SIOINNOD
(1=4£0G1) £/¥1 ¥3MOd OQ 318v0 0313

"3NOZ SIHL 40 dyvOodg 1iNodIo 0l advos
\%D,om,o SNOIAFdd NOY4 3718Y0 TOHLINOD
=]

-

HLIONFT

\
O
)

T ALD (2-20109> HY ‘3d "IXd8 LINW AvVdL
T ALD (0-20109> H1 ‘3d I8 LINW AvVdL
2 ALY QIS96> L1Adg INW 9537 13S440

AVl 3JA30L0Hd
€ Alg d0100e> IAI-010H

/ ¥3d v ALO
g31a1 ieg —
g

1) A3TINg ¥3701

M3IIA IVLI3T dO0L

Read-Between-Roller Accumulat

(0S1LL) TAN 91=8/¢ LNN X201
(zgo0l) .z X 91—8/¢ SOHH

(1—80£90) ASSY ¥317dI 3L3T4NOD
XSSV 931dl — v13d

(L¥20s) *YOLON ¥OQV18 'dH 8/ 1 HOLOW

[}

=

Z "AD (OLLLL) NOTAN 0Z—+%/1 LNN X001
Z A0 (0000L) 8/G X 0Z—%/L SOH4 M3IYOS

ASSY ¥3d + CALO
(¥$S0L) 2/1 X 0Z—%/L OHH 1708

HOLOW ¥3d L "ALO (0S006—1)
ayvog LINO¥ID 3¥NSOTONI

(£00£00) “YOLON 1S3 ‘dH 8/1 HOLOW (¥0S98) "LNW HOLOW "1448

'ASSY ¥3d ¥ "ALD
(S0¥09) "INA HOLOWN ‘3Ovad

i a

'ASSV J4O0LON — TIvli3d

(LLLLl) 81=91/G 1NN X001
(00901) 95¢° X 8/¢ 1108 'HS

OLLLL) 0z—=v/1 1NN X001

(90061) YOLON HOQTvVE ‘AFTINd 3IAINA
(00001) 8/S X 0Z—%/1 SOHH

(016610) "YOLON 1S3 ‘AITINd 3AINA

Middle Zone Layout

20



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Middle Zone Parts List: Read-Between-Roller Accumulation

1-90049 1 Circuit Board, 2-Way Accum. 60295-PR As Required Ueg Mount Bracket, 3"
1-90056 4 Stand off, Plastic 15094 1 Terminal Strip, 3-Pole
15037-1 6 Ft. Electrical Cord, 14/3 SJ 300V 60463-5 As Required Holler Mount Bracket, 5" or
1-90055 1 Cable Control 26/8 60463-4 As Required Holler Mount Bracket, 4" or
1-90050 1 Enclosure Assembly, Circuit Board 60463-35 As Required Holler Mount Bracket, 3-1/2" or
1-90081 1 Enclosure Cover 60463-3 As Required Holler Mount Bracket, 3"
1-90152 1 Thumb Screw, #8-32 50098-72Z As Required Holler 1.5 xZZ* (SEE NOTE BELOW) or
1-90153 1 Nut, U-Clip, #8-32 50099-72Z2 As Required Holler 1.9 xZz* (SEE NOTE BELOW)
300101 3 Photo-Eye Sensor Diffuse 95037-2Z As Required Axle 12mm xZZ* Length,5/16 THD
60102-1 1 Tray Mount Bracket, PE, LH 10024 As Required Ycrew, HHC 5/16-18 x1/2
60102-2 1 Tray Mount Bracket, PE, RH 007003 1 Motor, 180V, DC 1/8 HP (0-120 FPM) or
96510 2 Offset Leg Mount Bracket 007003 1 Motor, 90V, DC 1/8 HP (0-200 FPM)
60101-18 1 Photo-Eye Mount Tray, 18" or 96504 1 Bracket Motor Mount
60101 1 Photo-Eye Mount Tray, 24" or 60405 4 Brace Motor Mount
60101-30 1 Photo-Eye Mount Tray, 30" 10000 2 Screw, HHC 1/4-20 x5/8
12000 2 Washer, Flat, 1/4" 11110 2 Locknut, 1/4-20 Nylon
11110 2 Locknut, Nylon, 1/4" 10052 6 Screw, HHC 3/8-16 x2
1-90070 1 Strain Relief, 7P2 11130 6 Locknut, 3/8-16 Nylon
1-90071 3 Strain Relief, #MP30-1 019910 1 Pulley, Drive, Double Groove
1-90072 2 Strain Relief, MP4K1 19007 As Required Hulley, Idler, Double Groove
15012-1 3 Strain Relief, 16/3 Wire 60406 As Required I¢ller Mount Bracket
15015 7 Terminal Fork #10, Stud 16-14GAB 12466 2 Drive Belt
60492 As Required Sidebar, BFP15 or 12467 As Required Idller Belt
60507 As Required SYidebar, BFP19 1-90049-S 1 Accumulation Schem atic
10600 As Required Sidebar Bolt, 3/8 x3/8,5/16 THD 10015 2 Screw, HHC 1/4-20 x1-3/4"
10620 As Required Sidebar Bolt, 3/8 x0.70,5/16 THD 10534 4 Bolt, HHC 1/4-20 x 1/2"
10624 As Required Sidebar Bolt,3/8 x1.10,5/16 THD 15025 25 Cable Tie, 3/8L, 3/16W
11111 As Required Uocknut, Nylon,5/16 15030-3 8 Screw, #8-32X3/8 RHM
12185 As Required Spacer, 3/4 OD x13/32 1D x0.20 15097 4 1/2" Cable Clamp Hanger
12187 As Required Washer, Nylon, 1" OD 15098 8 Nylon Axle Clamp
60081-PR As Required Ueg Mount Bracket, 5" or 15030-5 2 Screw, #8-32 X1
60379-PR As Required Ueg Mount Bracket, 4" or 11279 2 Nut, #8-32
60375 As Required Ueg Mount Bracket, 3-1/2" or

Note: ZZ is determined by the unit width and will either be 18, 24, or 30. So, for a BFP1.5 conveyor with that is 24-inches
wide, your roller number will be 50098-24 and your axle number will be 95037-24.

21



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

on

Read-Between-Roller Accumulati

Last Zone Layout

¥ ALD (9S006—1) '0¥8 LINJYID 440—ANVIS
(21006—1) 30v443LINI OOV Q¥v0g LNJHID

(65006—1) 3¥NSOTONI
(££0G1) 0S €/91 Q¥00 0313

HIONFT

T ALD (2-20109) HY ‘3d IA4E INW AVl C C . .
A G

ﬁiag‘woseiga‘i%EZEW:
2 ALD (01S96) 18 INW 037 13S440 S
3QIS 3LISOdd0 NO INNOA
(¥2Z00¥) HOLIMS dOIS/LMVIS "1Xd8
(£/0000¢) HOLIMS dOLS/14V1S

AVl 3A3010Hd
€ ALY (0100€> 3A3-010Hd

ASSY d3d ¥ CALD
(90%09) "INN ¥37QI .Qmm\
N

(£0061) AFTINd ¥310

MIIA TIV13d 401

(0S1LL) IAN 91-8/¢ 1NN X001
(zg001) ,Z X 91-8/¢ SOHH

(1-80/90) ASSY ¥310I 3131dNOD
ASSY g31dl — 1IvL3d

(1—=££051) ¢/¥1 ¥3MOd 04 318vD 0313

(S5006—1) 1100 8/9Z 318v0 T0HINOD

2 ALOD (621D 2£-8% ‘LNN

2 ALD (G-0ESOD> IX2€-8# ‘M3YDS

(760G 3I10d-€ dIdLS TYNIWAIL

¥ ALD (95006-T) Q¥vO0E 1INJ¥1D> 4400NYLS

(EYS2T) “ADS2 dWY #/1-1 ‘3SN4

(6¥006-1> WNJJY QavO0d LINJNID

(0G006-1) @34 HI3 3JNSOTIINI

"INOZ SIHL 3HL NI G¥vo8

1IN2Y10 0L INOZ SNOIAFYd NOY4 S1OINNOD

“LINOHI0 3IHL 3137dAN00 0L 3NOZ SNOIA3dd
JHL NO¥4 318v0 3HL 3SN 3NOZ 1SVl NI 1NO
Q@3717¥0 LON S| (55006—1) 318v0 104INOD

e—

=

Z AD (0LLLL) NOTAN 0Z-%/1 LNN X201
Z ALD (00001) 8/G X 0Z—¥/L SOH4 M3J0S

ASSY d3d ¥ ALD

(v£501) z/1 X 0Z—%/L OHH 1108
(L¥20/) YOLON ¥OawE ‘dH 8/1 YOLOW
(£00£00) ‘YOLON 1S38 ‘dH 8/1 HOLOW

HYOLON ¥3d | “ALD (0S006-1)
Q¥v0g 1INOYI0 3¥NSOTON3

(¥0596) "INN MOLON "1x¥g

ASSY d3d ¥ CALD
(S0¥09) "IN ¥OLOW ‘30vy8

'ASSY JOLON — Tivi3d

C::VmTS\mSZSS
aomocﬁm.xw\MZOm.Im
(90061) "YOLOWN ¥OQTVE ‘AITINd 3IAINA
(016610) ¥OLOW 1S538 “AITIN 3AINA

(oLLLL) 0Z=%/1 LN Y007
(00001) 8/S X 0Z—+/1 SOHH

22



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Last Zone Parts Lists: Read-Between-Roller Accumulation

1-90049 1 Circuit Board, 2-Way Accum. 15030-5 2 Screw, #8-32 X1

1-90012 1 Interface Board 11279 2 Nut, #8-32

1-90069 4 Spacer, 1/4 HEXx3/4 Leg 60081-PR As Required Ueg Mount Bracket, 5" or
15037-1 6 Ft. Electrical Cord, 14/3 SJ 300V 60379-PR As Required Ueg Mount Bracket, 4" or
1-90055 1 Cable Control 26/8 60375 As Required LUeg Mount Bracket, 3-1/2" or
1-90059 1 Enclosure 60295-PR As Required Ueg Mount Bracket, 3"

1-90056 4 Stand off, Plastic 60463-5 As Required Holler Mount Bracket, 5" or
1-90050 1 Enclosure Assembly, Circuit Board 60463-4 As Required Holler Mount Bracket, 4" or
300101 3 Photo-Eye Sensor Diffuse 60463-35 As Required Holler Mount Bracket, 3-1/2" or
60102-1 1 Brkt, Tray Mnt, Photoeye, LH 60463-3 As Required Holler Mount Bracket, 3"

60102-1 1 Brkt, Tray Mnt, Photoeye, LH 50098-22 As Required Holler 1.5 xZZ* (SEE NOTE BELOW) or
96510 2 Offset Leg Mount Bracket 50099-22 As Required Holler 1.9 xZZ* (SEE NOTE BELOW)
60101-18 1 Photo-Eye Mount Tray, 18" or 95037-2Z As Required Axle 12mm xZZ* Length, 5/16 THD

60101 1 Photo-Eye Mount Tray, 24" or 10024 As Required Ycrew, HHC 5/16-18 x1/2
60101-30 1 Photo-Eye Mount Tray, 30" 007003 1 Motor, 180V, DC 1/8 HP (0-120 FPM) or
1-90019 3 Strain Relief, .250 Cable 007003 1 Motor, 90V, DC 1/8 HP (0-200 FPM)
12000 4 Washer, Flat, 1/4" 96504 1 Bracket Motor Mount
11110 6 Locknut, Nylon, 1/4" 60405 4 Brace Motor Mount
3000073 1 Start/Stop Motor Control 10000 2 Screw, HHC 1/4-20 x5/8
15037-11 3 Ft. Electrical Cord, 18/2 11110 2 Locknut, 1/4-20 Nylon
1-90070 1 Strain Relief, 7P2 10052 6 Screw, HHC 3/8-16 x2
1-90071 3 Strain Relief, #MP30-1 11130 6 Locknut, 3/8-16 Nylon
1-90072 2 Strain Relief, MP4K1 019910 1 Pulley, Drive, Double Groove
15012-1 3 Strain Relief, 16/3 Wire 19007 As Required Hulley, Idler, Double Groove
15015 7 Terminal Fork #10, Stud 16-14GAB 60406 As Required Ifller Mount Bracket
60492 As Required |Sidebar, BFP15 or 12466 2 Drive Belt
60507 As Required |Sidebar, BFP19 12467 As Required Idller Belt
10600 As Required |Sidebar Bolt, 3/8 x3/8,5/16 THD 1-90049-S 1 Accumulation Schematic
10620 As Required |Sidebar Bolt, 3/8 x0.70,5/16 THD 10015 2 Screw, HHC 1/4-20 x 1-3/4"
10624 As Required |Sidebar Bolt, 3/8 x1.10,5/16 THD 10534 4 Bolt, HHC 1/4-20x 1/2"
11111 As Required |Locknut, Nylon,5/16 15025 25 Cable Tie, 3/8L,3/16W
12185 As Required Spacer, 3/4 0D x13/32 ID x0.20 15030-3 8 Screw, #8-32X3/8 RHM
12187 As Required |Washer, Nylon, 1" OD 15097 4 1/2" Cable Clamp Hanger
15094 1 Terminal Strip, 3-Pole 15098 8 Nylon Axle Clamp

Note: ZZ is determined by the unit width and will either be 18, 24, or 30. So, for a BFP1.5 conveyor with that is 24-inches
wide, your roller number will be 50098-24 and your axle number will be 95037-24.

23



24

FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Electrical Connection Diagrams



25

FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

Power Supply Connection Diagram

N3340

21000 uehod (haia 3504y sppoidasay
JvASTE 2104 2104 9
FENCENEY AvE <iovorydo)
I o 51501.da53y 210K
210d 9 40 SaUA
(jouolydo)
J0ABAUOD 4O pua o
_— — — — Pu0T uSHOd IYASIT
) RSEAL]
pasn 30U S| YD3IMS : Y »2vE < o
6601 usym suojpodsULOD NI = 7
SMOYs aul uaxodg m 2 Z
- N &
o Ji 221 Y M
2080 - e
T JCED) M 3 2 T o ES
NG = - L
e IR
g1 - o Jolelelele EEEEEEINE :
] < =
A v [ FECAT = Qo == W Siels zmﬂ
m 5O 3 DI Z 2 doLsje| O s SoviE T——
] ﬂ‘ v < = 0y0 doFs=3 11 27 R 0|0 [J 255 315 rA/sE
g o o
v ’ - 2 & oo d01S|e| [ USAIMS dOLt
% o é e (o [ Trreoav [ ] 5 a0 wod
oV g 3
= k4
AV o
[ P ® = o O S [ v NAOSE
= (==l PO F B R = Nipte
= = () I
(MaIA dvaU) & a €34 anTe
(Jouo|3doy dorsison ulBrg =7 (Jouci3doy aK:
YoaiMs 31660 Buisuanay wouy
o [E
EECRES Sova &
[EENG] ElE o o
™ o vo m
o 2 g8 Iy
NaIA uvau) 2 > =3 MQ
¥313WOLINILOL 033dS 1 = 33 Q =
a 5}
431104307 4030l 20 _ EYe) Q o = al
=} 21 n ﬂ @] m
g [ o
- B 3 s
= TSy = o
E c g
3 -
Y ©
5 ) o
bl & 1=
= 27
— o)
5 EE] “ e
— Iy
g 2 =
[=] =
v O OO o
M 5 Z0 =
Sls[s[s
Extra
== O Eeo o
Closed
I -
17 SovTE g
3
5
MouDs Buizunow PUDOC J3pUN [ 3
J0UIUS} HU04 UO-dwud |8 &
g
g
5
B

"LSITT S1avd 3a9YdS T3IANIWWOO3o 33S

(S>A31104LNOD

A010W 00 H3¥3 Ad

NIATAA SAO0LOW 40 d3FGWNAN IHL Ad TINIWAFL 3T
11X ¥ NI 3V d0LSIS3dA NI-9N7d INV 3SN4 3d

(GT-GS¥0SD> "JINVA3D A0S ¥ST "3SNA :SIVAW
(91-S¥0ST> "DIWVA3D A0SS vv/E ‘3SN4 #/£04V

(GT-S¥0SI> "OIWNVYA3T A0G2 VST "'3SN4 :3Sn4 OV
‘SISN4 A3 T T04INOD J010OW Oa

(9-Sy0SI) "MO1G071S A0SS ve ‘3SNn4d 271an
SISN4 doavO0g A1ddNS dJ3M0Od




FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Zone Connection Diagram

030}

L

aaaaaaaaaaaaa

o21dA3)
auoz
]

Fuse
\—FUSE, 1-AMP 250V, (12543>

2ka030ud

DC POWER CORD
om previous zone

fr

TERMINAL
BLOCK

S

i |

4010

'WaysAs Ul puasaud ag Aow
SaUOZ NOWWOD/3NATIN 42430

OM svunsftj ;:vd MEM o

kS
?
H

Fuse
\—FUSE, 1-AMP 250V, <12543>
o
&
~
W
E
3

Next | fere:
Zore %

ahaooud ﬁ g

TERMINAL
BLOCK

DC POWER CORD
next zone

to




FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Interface Connection Diagram (Optional)

FEM PWR PLUG (OPTIONAL>

FOR 15A - (15024-F>

FOR 20A - (13070-F>
FOR 30A - (15024-F30>

r

(THE ELECTRICAL INTERFACE OPTION ALLOWS MULTIPLE
SECTIONS OF CONVEYORS TO BE JOINED TOGETHER IN
A SINGLE LONGER SECTION. THIS OPTION TIES THE
SWITCHING OF ALL SECTIONS TOGETHER SO THAT ALL
THE SECTIONS START AND STOP WHEN ANY SWITCH ON
ANY SECTION IS DEPRESSED. NOTE: ANY STOP BUTTON
ON ANY SECTION BEING DEPRESSED WILL CAUSE THE
ENTIRE LENGTH OF CONVEYOR TO SHUT DOWND

FEM Q/D 6-WIRE

]

/

ELEC CORD FROM

POWER SUPPLY ENCL
FOR 15A - (15037-D

FOR 20A - (15037-4>
FOR 30A - <15037-7>

(15277>, AS REQD
To START/STOP

— T
— s
A
ol <« &
S A _—
L
dHEEE e
e R I = =
FHEEREREEEE
] —
vapo o v o
oOgOAa oo =
OoFoF + O <]
%] %] o> o
= = i
z z¢ 3
—
o L
< ¥~
o e
[Z3n]
O O 83
4
=N
=
[(NRw

P
7

(1-90055>

COMMUNICATION CABLE

27



FMH Conveyors Operator’s Manual

BestFlex BFP 1.5 and BFP 1.9

Receiving Interface Connection (Optional)

(AOASAUOD

ONIATIIFSD JOAIANDD
40 ON3 394vHISTT NO
JANSOTOND NI T3LV3IU1
Toavid AlddnNs d3M0d

qa9

dOLsS

a0+

O]
QRO

(//e2SD 31dv¥D 1o
37vW34 370d 9

€4 N33Ja9
Sy AJvd

anng

NOILY 1MWNMJIY JATdSIAL
Ol SLOVINOD 38013

r ]
7
7 (@3sSN LON - 03ddvd> JLIHM
7 7
JLIHM
L ] . —
S1006-1 e
IOV ANTINI ALIAYED — S 199 1NO7
T37 1ddNS
AANOLSND

G AOvVd

€3 N33a0
7 30Nva0

1d J1IHM
2d a3d
EEIERE

IADOTLNI

SHOOTLNI

I e

O |o|sTOP
] [e|GRD
O] |ejlsToP

O

L] |e|crD

vd 39Nv0
T8 JLTHA

WIRES OF 6 POLE
MALE RECEPTACLE

94 3n7g

(8/25D
(33NSOTTON3 NI G3INNOW>
(M3TA 329H 370¥1d3D34 379N 370d 9

28



FMH Conveyors Operator’s Manual
BestFlex BFP 1.5 and BFP 1.9

Recommended Spare Parts List

Items Common to all UnitsBFP1.9 Specific Parts

PartNumberDescriptionQtyPart NumberDescriptionQty _
jFantNumuers,

007003Motor,180V, 250RPM, Best (Std 0-120 fpm units)160507Sigdebdr, 2 x 8-5/810

70247Motjor, 180V, 250RPM, Baldor (Units priortoOct 2012150099-18Roller, 1.90 x 18 ( for 18-inch wide units) or2

1-90049Cirguit Board, 2-way Accumulation150099-24Roller, 1.90k 24 { for 24-inch wjde units) or2

15109PowerSupply Board150099-30Roller, 1.90 x 30 ( for 30-inch wide units) or2

15045-15Fulse,15A,250V, Ceramic, (Pwr & KB CntrlBrd,15A)3

15045-6Fuge,2A,250V, SloBlo, (Pwr Supply Brd, 2A)2 Resistor Fuse Kits, Baldor Motor Units (See NoteBelow)

15045-16Fuse,15A,250V, Ceramic, (Pwr Supply Brd,3/4A)2Part Numbe}DescriptionQty

12543Fusg,1-1/4A, 250V, 1/4 x 1-1/4, (Accum. Board)412549Kit,Resisfor-Fuse, .05 Ohm 4A (2 to 3 motors)1

1-90066Comtrol Board, KB Motor, Spd Pot112548Kit,Resistor-Fuse, .03 Ohm 5A (4 motors)1

1-90055Calle,Control, 26-8 Coiled212547Kit,Resistor-Fuse, .025|0hn] 8A (5 to 7 motors)1

12466Belt}Drive (Orange)1212546Kit,Resistor-Fuse, .015 Ohm 12A (8}to 11 motors)1

12467Beltjldler (Clear)3012544Kit,Resistor-Fuse, .01 Ohm 15A ({12 td 14 motors)1

10620BoltShldr, 3/8 x .700, 5/16-181012545Kit,Resistor-Fuse, .0p6 Ofim 15A (15 to 16 motors)1

10600Bol4Shldr, 3/8x .356, 5/16-1810

10624Bolt{Shldr, 3/8x 1.10, 5/16-1810 Resistor Fuse Kits, Best Motor Units (See Note Below)

11122Nut{NylJam, 5/16-181212549Kit,Resistor-Fuse, .05 Ohm 4A (2 tp 4 motors)1

12185Spadger, Nyl, 3/40D x 13/32ID x .2002012548Kit,Resistor-Fyse, .35 Ohm 5A (5|motors)1

12187Washer, Nyl, 10D x 13/32ID x 1/162012547Kit,Resistor-Fuge, .0p5 Ohm 8A (6 fo 8 motors)1

Optic Parts 12546Kit, Resistor-Fuse, .015 Ohm 12A (9to 12 motors)1
Read-Between-the Roller (RBR) Optics | 12544Kit, Resistor-Fuse, .01 Ohm 15A (13 to 15 motors)1

300101Phqtoeye, Barrel Optic, DC, NPN, Diffused312545Kit,Res|istor Fuse, .006 Ohjm 15A (16 motors)1

Leg-Mounted Reflective Optics Note:

15096Photoeye, Reflective Sensor, NPN1TheResistor-Fuse Kit heeded is determined by the numberof motors
1-90027Reflector, Photoeye, 1-1/4 Dialbeingdriven by the KB Mptor [Control Board (p/n 1-90066).Each
15095Cable,QD, 6ft1KBController can drive up to 16 motors. Lopger gonveyorswill
will require multipe KB controllers. Each KB controller willhave a
BFP1.5 Specific Parts resistor-fuse kit based upon the number of motors that particular
PartNumberDescriptionQtycontroller is driving. _
60492Sidgbar, 1-19/32 x 8-5/810
50098-18Rd|ller, 1.51 x 18 ( for 18-inch wide units) or2
50098-24Rd|ller, 1.51 x 24 ( for 24-inch wide units) or2
50098-30Rdller,1.51 x 30 ( for 30-inch wide units) or2







